BODY-SOLID,Inc.

1900 S. Des Plaines Ave.
Forest Park, IL 60130 USA
Phone:(708)427-3555
Fax:(708)427-3556
www.bodysolid.com

G10B OWNER'S MANUAL



G10B ASSEMBLY INSTRUCTIONS
HARDWARE ILLUSTRATION

A1.1/2"X3 1/4" Hex Head Bolt---------=--=-=-=memmm e [6PCS]
A2. 1/2"X3 1/2" Hex Head Bolt---------====nmnmmmmmmmmm oo [3PCS]
A3. 1/2"X4" Hex Head BOlt------=-===n=mmmmmemee e oo [1PCS]
A4. 1/2"x4 1/4"Hex Head Bolt-----------=-=-mmmmmmmmm oo [10PCSJ
A5. M8X12L Hex Head Bolt-----====nmmmmmmmm e oo [2PCS

AB. 3/8"X1/2" Hex Head Bolt--=---=-===mnmmmmmmm e oo [2PCS]
A7. 3/8"X1" Hex Head BOlt----=-=-=s=smmemmeemee e oo [2PCS]
A8. 3/8"X1 3/4"L Hex Head Bolt ----=-=-=-mmmmmmmmmmm oo [15PCS]
A9. 3/8"X2" Round BOlt---=-=-=-=mnsmmmmmmm oo e [2PCS]
A10. 3/8"X2 3/4"L Hex Head BOlt ----=--======mmmmmmmmmmmm oo [5PCS]
A11. 3/8"X3"L Hex Head Bolt ---------=-=mnmmmmmememm oo [4PCS]
A12. 3/8"X3 1/2"L Hex Head Bolt ---------=-=====mmmmmmmmm oo 1PCS
A13. 3/8"X4"L Hex Head BOlt -----=-=-=-n=nmmmmmememcmc e eeeen 4PCS
A14. 3/8"X7 1/4"L Hex Head Bolt ---------=-=nmmmememmmmomcoeceeeem [2PCS]
A15. 5/16"X1"L Hex Head Bolt ------------=-mmmmmomm oo [[ 8PCS]]
A16. 5/16"x1 1/4"L Hex Head Bolt----=-=-=-=====mnmememmmmmeceec e 4PCS

A17.5/16"x1 1/2"L Hex Head Bolt------=-=-==-===nmmnemmmmmececcee [BPCS]
A18. 5/16"X2"L Hex Head BOIt ----------=-mnnmmmmmmemmmcmeeeeceeeee 2PCS

A19. M10X16L Hex Socket Button Hd Cap Screws------------- 4PCS

A20. 10LB PIN(8250-071)=--======n=nmnnmmmnmme e oo 2PCS
A21. 1/2"%21 SLEEVE---=-=snsnseemmem e e e e e ceeee [3PCS]
A22.006x45L level KEY -----m-momm oo [1PCS]
A23.410 PIN(8250-023) -------=-=-=====mmmmmmmmmm oo oo oo [1PCS]
A24.Firm sheath(8890-010) ------=======mnmmmmm e [2PCS]
A25.1/2" Bolt Cap (9212-024) ----------=------=mmmmm oo [1PCS]
A26.M10X30L Round BOlt -======m==mmmmmmmmmcmm oo [2PCS]
A27.ElastiC Belt ------=-==m=mmmmem oo 2PCS
A28.M4X12 ROUND ALLEN HEAD -------=-m-mnmmmmmmmememe oo [2PCS

G10B-102004




G10B ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

B1. 1/2" Nylon LOCK NUt-===========m e [17PCS]
B2. 3/8" Nylon LOCK NUt-=-======mmmmmm e oo [33PCS]
B3. 5/16" Nylon LOCK NUt----=n=n=mnmmnmmmm oo 3PCS
B4. M10 Nylon Lock NUt-=-====-==m=mmm e e e 2PCS
B5. M4 NUt---=m e e e e e 2PCS
C1. 1/2"(1.D.) Washer@34--------=--nmnnmmm oo [35PCS]
C2. 3/8" (1.D.)Washer(@27)------=-=======mnmmmmmmmmme oo [68PCS]
C3. 3/8" Spring Washer---=-=====mnmmmmmmm e [2PCS]
C4. 5/16" Spring Washer------=-======mmmmmmmem oo [14PCS]
C5. 5/16" (1.D.)Washer(@24)-------===-===-mcmmmmmmmmmm - [14PCS]
C6. M10 (I.D.)Washer(@19)------=-=-==mmmmmmmm e eeeeee [4PCS]
C7. M8 (1.D.)Washer(@18)--------=======mmmmmmm e [2PCS]
C8. 1/2" Round End Cap Washer-----------===-=mmsmmrmmmce e [1PCS]
C9. M4 WasSh@r--------nn e e [2PCS]
B1 B2 @ B3 B4 ~ B5
7 \ ,
O ©
C1 C2 C3 C4

@ O ©

I
G10B-102004 @



G10B ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D1. @5/8"x22.5L Steel Bushing (8110-011)----------------- [4PCS]
D2. @3/4"X8L Steel Bushing (8110-014)-----------=--------- [6PCS]
D3. @#10.5 Steel Bushing (8530-009)-----=--======nmmnnmm-=- [10PCS]
D4. @8 Spring Snap Link (8810-001)------====-======-=-==---- [4PCS]
D5. 2"x2"x2.5t End Cap (9211-006)----=--=========nmnmmmmen-n [6PCS]
D6. 25x50 End Cap (9211-009)-----------==-=-nmnmmmmmmmmmomee [6PCS]
D7. 50x75 End Cap (9211-012)---=--===m=mmmmmmmmmmmcmeoeeeeeee [BPCS]
D8. @1" Round End Cap (9211-022)-----==-==-=mmnnemmmeee- [2PCS]
D9. 50x75x2.5t Foot Cap (9211-026)---=--===-=====n=nmununu-x [BPCS]
D10. @3/4" Shaft Collar (9211-046)--------====n==smmnnmmme-- [4PCS]
D11. 50X75 Nylon Bushing (9211-083)------------------------ [1PCS]
D12 #50.8 Round End Cap (9211-074)----===-=--==-====----- [2PCS]
D13. 2"x3" Rubber Dount(9212-011)-=-=-=-======mnmmmmemmmeme [BPCS]
D14. 2"x2" Rubber Cane Cap(9214-002)------=-=-===nnn=n--- [4PCS]
D15. 38x38 Rubber Pad(9310-001)---=-==-=====m=mmnmmmemunean [1PCS]
D16. ©65x020x70L Rubber Dount(9310-049)-------------- [4PCS]
D17. 2"x2" Rubber Dount(9310-020)-------------=----=------- [1PCS]
D18. 95X140L Rubber Pad (9310-035)----------------------- [4PCS]
D8 D19. Top Plate(8400-005)---------------=--=--=-mmmm - [2PCS]
D20.%4"x23x8" Foam Roller (9161-032)--------------------- [2PCS]
D21. Weight Selector Bar (8210-070A)--=-===========m=nmnuun [2PCS]
D9 D22. @#1"x2.5t Round End Cap(9260-021)------------------ [6PCS]

D19 D20 D21 i:

G10B-102004 Page 2




G10B ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D23. 60x45 Nylon Bushing(9211-032)----------=======-=---- [2PCS]
D24. @1"X10L Steel Bushing (8120-040)-------------=------- [1PCS]
D25. 2"X2"x1.8T End Cap (9211-005)------------------------ [2PCS]
D26. 0045 End Cap (9211-004)-----=-=-===-==mnmmmmmmmmmmmeean [1PCS]
D27. $50.8x2.5t End Cap (9211-020)------------------------- [2PCS]
D28. @1" End Cap (9211-016)--===n==rmmmmmmmmmmmmmemmcmmee- [2PCS]
D29. @1" CU WASHER(8520-008)-----==========mmmmmmmmmma- [4PCS]
D30. @110X22T Pully (9213-002C)--------=-===========----- [24PCS]
D31. @110X51L Pully(9213-022A)--=-=======n=smmmmmmmmmmea- [1PCS]
D32. 5120mm Steel Cable ---------====nmmmmmmememeceec e [1PCS]
D33. 4705mm Steel Cable ------==-==mmmmmmmmmm oo

D34. 2000mm Steel Cable ------=---=m-mmrmmmemmmm oo oo [

D35. 580mm Steel Cable -----------====-=mmmmmmmmem oo [

D36. 5035mm Steel Cable ------=-=-=mmmmmmmmm e
D37. Shoulder Belt(ACH-16)--------------=---=-msmmm e

D38. $#10.5X13L Steel Bushing(8530-014)-------------------
D39. Steel Rope Fixed Board(9213-013)----------------------
D40. $20 CU WASHER(8520-007)------===============nmn==
D41.KETTLE RACK(9260-086)--------=-==-========nnmnmmmmmnan
D42.IMMOBILE BOARD(8388-025)-------=-=============-=---
D43.KETTLE(9260-107)-------===-====m=mmmmmm e oo

e
@ "B
¢
@)ﬂ

D30

D37

@D—"m'ﬂ]ﬂ
D34 D38
E—) @

D35 D39 D40
Cr—— TS

N
D36 gf |

&0

G10B-102004 $

Q




G10B ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

A[1PCS]

E[1PCS] FIPCS]  G[1PCS]  H[1PCS]

b W by

I[MPCS] J[1PCS] K[1PCS] M[1PCS]

z P[1PCS] Q[2PCS] R[1PCS]
8400-005
O[1PCS] % &
N[1PCS]
u

V[2PCS] W[1PCS] X[1PCS] Y[1PCS]
S[1PCS] THPCS] U[1PCS]
9111-038 9121-037 ? 3
down @ @ % %
AA[1PCS] AB1PCS] AE[PCS] e

VRS-

G10B-102004 Page 4



G10B ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

AG[1PCS] AH[1PCS]  AI[IPCS]  AJ[IPCS]  AK[2PCS] AL[1PCS] AR[1PCS]

AM[1PCS] AP[1PCS] AQ[1PCS]
AT[1PCS] AU[1PCS] AV[1PCS] AW[1PCS] AX[1PCS]
)
BA[1PCS BB[1PCS] BC[2PCS]
AYITPES] AZI4PCS] 91 1[1 -037] 9121-036 9161-034

BF{1PCS] BG[1PCS]

&

BD[1PCS] BE[4PCS]
8380-020

<

BI[1PCS]
8380-023

BH[1PCS]
8380-018

BJ[1PCS]
8380-019

BK[1PCS]
8380-021

BL[1PCS]
§312-090

|° D>
BN[1PCS] BO[1PCS] BP[1PCS] 1o Ha
8312-091 8313-066 8313-082
e 9 Q o [e] [o]
<130 120 || 100 [T
170 150 150

G10B-102004




007X b/ ED

o

SX MIHDS 13S.9HS

9 39VYd

#00c01-9019




*: NEED TO LOOSEN BOTH ALLEN HEAD BOLT
IN ORDER TO REMOVE SHAFT

ABx2

G10B-102004

C2x2

D20%x140

D21x2

C3x2
A9x2

A20X2

D16x4
[

<
P
(o]
(&

A19x4

PAGE 7

D5




8 3OVd

2x Jaysem Buuds ,91/5
— cX 1108 dVD .8 1/S
1]

1Bysem g/l
v / v

Hog . #/eX.e/ L

| ) I—

X JoUsSep 0L

¢xXeld

S
¢xlog .eft

XY

14vHS JAONZH OL H3dHO NI vXed Y

1708 av3H N3V HLOE NISOO1 0L d33N * « peuoiN O
¥00c01-9019




6 30Vd

¢x0ed

X 1log punoy g
b pX 8L Joysem gIN

v

cX9cv

¥00201-9019




X8y
[A840)
exed
¢xed

exoed
¢xjjog punoy O+

exoed

0} 39Vvd

ged
& {$td

Qum————a@a £€0

¥00c01-9019




G10B-102004

BH

M10-washer x8

M10 Round Bolt x8

Assembled Kettle:

A28x2

PAGE 11




¢l 49vd

¥00201-9019




€l 39vd

od
ANIZ0S
MIHOS L3S 9HE AY
Hoq w/ex.c/h
laysem,g/|
XY eXaéed
[ 0 ¢
d¥v
9a
LY
o
cXed
X
oXcd 620 od
X
12,187 \ 4 mwmbm 188 ,91/S
VX.TO pulq oS
10q . w/eX.c/
Jaysem ,2/L
od
vd

14¥HS IAON3H O1 H3AadO NI
17049 Av3H NIT1VY NISOO0T OL d33N «

Zed

¥ea
oFa gz

XV
6¢d

nv

- ¢d
Lev
cd

gca

€d
1v

aav

My

Led

#00201-9019D




Select shaft

Attenion:

@8 cable wire head

A26

G10B-102004

0

T—— ||
(1D ok
T

N

[+
[5)
O

M10 washer

M10x35L round bolt

3/8"x1 1/4" Bolt

D30 D39

3/8" washer

PAGE 14




